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FCC ID: QISM920
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EVDO subtype 0
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FCC Test Report of HUAWEI M920
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EVDO subtype 2

Modulation: BPSK
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FCC Test Report of HUAWEI M920
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FCC Test Report of HUAWEI M920
FCC ID: QISM920
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Modulation: QPSK
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Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 8.NOV.2011 23:27:22

Report No: Confidential Information of Huawei. No Page38, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920

Security Level: Public

*RBW 10 kHz Marker

* VBW 30 kHz

1 [T1

-31.22 dBm

Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
Offget 9 dB
-30
-20
VL
—10
-0
—-10
D1 -13 Bm
20 3DB

§730
e 2

—-40

—-50

—-60

Start

Date: 8.NOV

150 kHz

.2011 23:27:48

2.985 MHz/

Stop

30 MHz

Report No:

SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission

Page39, Total136



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
/% * RBW 1 MHz Marker 1 [Tl ]
* VBW 3 MHz 26.32 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.854182692 GHz
Offdget 1041 dB
-30 T
H |==
-20
VL
—10
o
—-10
D1 -13 Bm
- k & L
20 e a “W 3pB
--30
—-40
--50
—-60
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 8.NOV.2011 23:28:14

Report No: Confidential Information of Huawei. No Page40, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission



‘\!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Channel 600

® * RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -35.39 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 9.903846154 kHz
Offget 9. dB
—30
|==
=20
nx |
LVL

—10

—0

—-10

D1 -13 Bm

20 3DB

—-30

v

f P S | 3 N I
[—-40
AT ST VYRR

—-50

[—-60

Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 8.NOV.2011 23:27:30
Report No: Confidential Information of Huawei. No Page4l, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission



/A
~

FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [Tl ]
* VBW 30 kHz -30.22 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz
Offget 9.9 daB
30
|==
20
1aaxx]
LVL
—10
o
—-10
D1 -13 {Bm
20 3DB
-30
L .o M&ﬂ&hﬂqﬂw
—-50
--60
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 8.NOV.2011 23:27:56

Report No: Confidential Information of Huawei. No Page42, Total136
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\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 27.12 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.854182692 GHz
Offget 101 aB
30
A 4
|==
20
1aaxx]
LVL
—10
o
—-10
D1 -13 {Bm

—-40

—-50

—-60

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 8.NOV.2011 23:28:22

Report No: Confidential Information of Huawei. No Page43, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Channel 1175

® * RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -34.19 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 9.225961538 kHz
Offdget 9. dB
—30
|==
=20
nx |
LVL

—10

—0

--10

D1 -13 Bm

-_20 3DB

—-30

fs!&“%ﬂﬁ S ] L[ £ , X

“‘EE“’W{EWWWW{M et Voot o s

—-50

[—-60

Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 8.NOV.2011 23:27:39
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\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [Tl ]
* VBW 30 kHz -30.04 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz
Offget 9.9 daB
—30
|==
20
1aaxx]
LVL
—10
—0
—-10

D1 -13 Bm

—-50

—-60

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 8.NOV.2011 23:28:04

Report No: Confidential Information of Huawei. No Page45, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.80 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.886185897 GHz
Offdget 1041 dB
—30
v
|==
20
1aaxx]
LVL
—10
—0
F-10
D1 -13 Bm
- =4, .
BT A e T s e L s B

—-30

—-40

—-50

—-60

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 8.NOV.2011 23:28:31
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‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Modulation: 8PSK

Channel 25
® * RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -34.38 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 10.807692308 kHz
Offdget 9. dB
—30
|==
=20
nx |
LVL
—10
—0
--10
D1 -13 Bm
20 3DB
_IBO
- u‘l PO | . n x f
R o A O el MWMW
—-50
[—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 8.NOV.2011 23:28:40
Report No: Confidential Information of Huawei. No Page47, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission
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FCC Test Report of HUAWEI M920
FCC ID: QISM920

Security Level: Public

@

*RBW 10 kHz Marker 1

* VBW 30 kHz

[T1

-28.60 dBm

Ref 35 dBm Att 55 dB SWT 300 ms 150.000000000 kHz
Offget 9 dB
-30
-20
VL
—10
-0
—-10
D1 -13 Bm
20 3DB

—-50

—-60

Start

Date: 8.NOV

150 kHz

.2011 23:29:05

2.985 MHz/

Stop

30 MHz

Report No:

SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission

Page48, Total136



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.92 dBm
Re f 35 dBm Att 50 dB SWT 115 ms 1.854182692 GHz
Offdget 1041 dB
-30 .
v
|==
20
aa x|
LVL
—10
—0
—-10
D1 -13 Bm
[ S Tra L
R N e p e SR AL 3B

—-30

—-40

—-50

—-60

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 8.NOV.2011 23:29:31

Report No: Confidential Information of Huawei. No Page49, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission



‘\!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Channel 600

® * RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -34.38 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 9.000000000 kHz
Offget 9. dB
—30
|==
=20
nx |
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
L—fBO
[ Al e
—-50
[—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 8.NOV.2011 23:28:48
Report No: Confidential Information of Huawei. No Page50, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission
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FCC Test Report of HUAWEI M920
FCC ID: QISM920

Security Level: Public

@

*RBW 10 kHz Marker

* VBW 30 kHz

1 [T1

]

-28.70 dBm

Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
Offget 9 dB
-30
-20
VL
—10
-0
—-10
D1 -13 Bm
20 3DB

sl

—-50

—-60

Start

Date: 8.NOV

150 kHz

.2011 23:29:14

2.985 MHz/

Stop

30 MHz

Report No:

SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission

Page51, Total136



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.78 dBm
Ref 35 dBm Att 50 dB SWT 115 ms 1.854182692 GHz
Offdget 1041 dB
—30 3
¥ |==
20
LVL
—10
—0
F-10
D1 -13 Bm
[--20 F E"ﬁ‘i “i “ ‘E “& i s (U}A:wﬂniﬁ m;jiﬁﬁ k v:“u‘nlﬁb 3DB
—-30
[—-40
—-50
—-60
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 8.NOV.2011 23:29:40

Report No: Confidential Information of Huawei. No Page52, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

Channel 1175

® * RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -36.18 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 9.000000000 kHz
Offdget 9. dB
—30
|==
=20
nx |
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
—-30
n
LY, P x . . jid E - x
'JL?Wifbﬁﬁlﬂ\ JMWMWWWUHHMWJ
—-50
[—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 8.NOV.2011 23:28:56
Report No: Confidential Information of Huawei. No Page53, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission
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FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [Tl ]
* VBW 30 kHz -29.16 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz
Offdget 9. dB
—30
|==
20
1aaxx]
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
-30
—-50
—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 8.NOV.2011 23:29:22

Report No: Confidential Information of Huawei. No Page54, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.78 dBm
Re f 35 dBm Att 50 dB SWT 115 ms 1.886185897 GHz
Offdget 1041 dB
—30
v
|==
-20
aa x|
LVL
—10
—0
—-10
D1 -13 Bm
B i £ 1S ‘“p]“mgg )
-20 #‘Jw-ﬁ-—\‘”ﬂ N, PP T WY o L U AT 3pB

—-30

—-40

—-50

—-60

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 8.NOV.2011 23:29:48
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‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

™4

NOTEL: QPSK output power higher than 16QAM, so only test the QPSK mode.
NOTEZ2: All relevant operation modes have been tested, and the worst case data (1RB&full RB)
is included in this report.

1.4MHz(BW/)
Channel 18607
1 RB/RB #0
/ *RBW 1 kHz Marker 1 [T1 ]
@ * VBW 10 kHz -42 .27 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.000000000 kHz
30 Offget 7.4 dB
2

—10
LVL

—-10

D1 -13 Bm

—-20

—-30

[P 2 RO RN W Y, RO R R T

—-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 14.NOV.2011 10:56:28

Report No: Confidential Information of Huawei. No Page56, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920

Security Level: Public

£

*RBW 10 kHz

* VBW 30 kHz

Marker 1

[T1 1]
-38.04 dBm

Ref 30 dBm Att 50 dB SWT 300 ms 197.836538462 kHz
30 Offget 7.4 dB
. [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 14.NOV.2011 10:57:51
Report No: Confidential Information of Huawei. No Page57, Total136

SYBH(Z-RF)005112011-2002

Distribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 27.42 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.822179487 GHz
1
30 Offfget 7 dB
. [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
HMWMWWWWW

—-30

—-40

—-50

—-60

-70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 14.NOV.2011 11:00:13

Report No: Confidential Information of Huawei. No Page58, Total136
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‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

1 RB/RB #max

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -41.32 dBm

Ref 30 dBm Att 50 dB SWT 145 ms 10.807692308 kHz

30 Offget 7.4 dB

.o [ 2 |
[MAXH
—10
LVL
— 0
—-10

D1 -13 Bm

—-20

—-30

—-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 14.NOV.2011 10:56:55

Report No: Confidential Information of Huawei. No Pageb59, Total136
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\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -36.61 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 150.000000000 kHz
30 Offget 7.4 dB
. [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
I
y
kqélo
—-50 1
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 14.NOV.2011 10:57:26
Report No: Confidential Information of Huawei. No Page60, Total136
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\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 24.97 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.854182692 GHz
30 Offldet 7.9 dB
L, [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
MW,‘-‘L-:'&I Mwmww
3DB
—-30
—-40
—-50
[—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 14.NOV.2011 11:00:36
Report No: Confidential Information of Huawei. No Page61, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission
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Huawel FCC ID: QISM920

\\!@ FCC Test Report of HUAWEI M920

Security Level: Public

full RBs

@

* RBW 1 kHz

Marker 1

[Tl ]

*VBW 10 kHz -40.88 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.451923077 kHz
30 Offget 7. dB
. [ 2|
1 PK]
o c:: I I
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
1
-40
—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 14.NOV.2011 09:28:11
Report No: Confidential Information of Huawei. No Page62, Total136

SYBH(Z-RF)005112011-2002

Distribution without Permission



FCC Test Report of HUAWEI M920
FCC ID: QISM920

Security Level: Public

Ref 30 dBm

*RBW 10 kHz
* VBW 30 kHz

Att 50 dB SWT 300 ms

Marker 1

[T1 1]
-38.42 dBm

197.836538462 kHz

30 Offget 7.4 dB

—10

LVL

—-10

D1 -13 Bm

—-20

—-30

—-50

—-60

-70

Start 150 kHz

Date: 14.NOV.2011

10:58:28

2.985 MHz/

Stop 30 MHz

Report No:
SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission

Page63, Total136



‘\!@ FCC Test Report of HUAWEI M920
HuAawel FCC ID: QISM920

Security Level: Public

*RBW 1 MHz

* VBW 3 MHz

LVL

Ref 30 dBm Att 50 dB SWT 115 ms
30 offger 7.4 dm
20
MAXH
-10
—0
10
D1 -13 iBm

—-20

el ,WM&WWM

—-30

—-40

—-50

—-60

-70

Start

Date: 14.NOV.

30 MHz

2011 10:59:36

1.997 GHz/

20 GHz

Report No:

SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission

Pageb64, Total136



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920

Security Level: Public

1.4|\/|HZ(BW/)
Channel 18900
1 RB/RB #0
® * RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -40.71 dBm
Ref 30.2 dBm Att 50 dB SWT 145 ms 9.000000000 kHz
30.20ffget 7.9 dB
L, [ A |
1 PK]
an:: [ I
—-10
D1 -13 Bm
—-20
3DB
-40
. B g A0 e ot TR AL
—-60

Start 9 kHz

Date: 13.NOV.2011

18:08:57

14.1 kHz/

Stop

150 kHz

Report No:

SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission

Page65, Total136



FCC Test Report of HUAWEI M920
FCC ID: QISM920

L/
\E

=
@

Security Level: Public

® *RBW 10 kHz
* VBW 30 kHz
Ref 30.2 dBm Att 50 dB SWT 300 ms

Marker 1

[T1 1]
-37.44 dBm

150.000000000 kHz

30.20ffget 7.4 dB

—10

LVL

—-10

D1 -13 ¢Bm

—-20

—-30

AR R A i ilseasbonffitded i

—-50

—-60

Center 15.075 MHz

Date: 13.NOV.2011 18:07:46

2.985 MHz/ Span

29.85 MHz

Confidential Information of Huawei. No
Distribution without Permission

Report No:
SYBH(Z-RF)005112011-2002

Page66, Total136
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FCC ID: QISM920

FCC Test Report of HUAWEI M920

Security Level: Public

Ref 30.2 dBm

*RBW 1 MHz Marker 1 [T1 ]

* VBW 3 MHz 26.95 dBm

Att 50 dB SWT 75 ms 1.864615385 GHz

30.20ffget y 7.9 dB

—10

LVL

—-10

D1 13 ¢Bm

—-20

—-30

—-40

—-50

—-60

Start 30 MHz

Date: 13.NOV.2011

18:06:21

1.272 GHz/ Stop 12.75 GHz

Report No:
SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission

Pageb67, Total136



‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

1 RB/RB #max

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -38.82 dBm

Ref 30.2 dBm Att 50 dB SWT 145 ms 9.000000000 kHz
30.20ffget 7.4 dB
.o [ 2 |
[MAXH
—10
LVL
—0
—-10

D1 -13 ¢Bm

—-20

—-30

MMWN[&MM@M Sl PAAL ﬁvAuﬁ AJVA‘W%W

—-60

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 13.NOV.2011 18:09:18

Report No: Confidential Information of Huawei. No Page68, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission



FCC Test Report of HUAWEI M920
FCC ID: QISM920

L/
\E

=
@

Security Level: Public

® *RBW 10 kHz
* VBW 30 kHz
Ref 30.2 dBm Att 50 dB SWT 300 ms

Marker 1

[T1 1]
-36.72 dBm

197.836538462 kHz

30.20ffget 7.4 dB

—10

LVL

—-10

D1 -13 ¢Bm

—-20

—-50

—-60

Center 15.075 MHz

Date: 13.NOV.2011 18:07:23

2.985 MHz/ Span

29.85 MHz

Confidential Information of Huawei. No
Distribution without Permission

Report No:
SYBH(Z-RF)005112011-2002
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FCC Test Report of HUAWEI M920

L/
\E

wel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz
* VBW 3 MHz
Ref 30.2 dBm Att 50 dB SWT 75 ms
30.20ffget ,‘, 7.9 dB
. [ 2 |
MAXH |
10 LVL
— 0
—-10
D1 13 ¢Bm
—-20
- LI P SR PN S e e eprene e Do R
—-30
—-40
—-50
—-60
Start 30 MHz 1.272 GHz/ Stop 12.75 GHz
Date: 13.NOV.2011 18:06:45
Report No: Confidential Information of Huawei. No Page70, Total136
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\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
full RBs
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -41.14 dBm
Ref 30.2 dBm Att 50 dB SWT 145 ms 11.937500000 kHz
30.20ffget 7.9 dB
L, [ 2 |
MAXH
10
LVL
-0
—-10
D1 -13 ¢Bm
—-20
3DB
—-30
1
-y 0
—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 13.NOV.2011 18:08:29

Report No:
SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission
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FCC Test Report of HUAWEI M920

L/
\E

wel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -37.16 dBm
Ref 30.2 dBm Att 50 dB SWT 300 ms 150.000000000 kHz
30.20ffget 7.9 dB
[ |
MAXH
—10
LVL
— 0
—-10
D1 -13 dBm
—-20

3DB
—-60
Center 15.075 MHz 2.985 MHz/ Span 29.85 MHz
Date: 13.NOV.2011 18:08:05
Report No: Confidential Information of Huawei. No Page72, Total136
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FCC ID: QISM920

FCC Test Report of HUAWEI M920

Security Level: Public

Ref 30.2 dBm

*RBW 1 MHz
* VBW 3 MHz

Att 50 dB

Marker 1

SWT 75 ms 1

[T1 1]

26.25 dBm

15385 GHz

1
30.20ffget o 7.4 dB

—10

LVL

—-10

D1 13 ¢Bm

—-30

—-40

—-50

—-60

Start 30 MHz

Date: 13.NOV.2011

18:05:44

1.272 GHz/ Stop

12.75 GHz

Report No:
SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission
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\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
1.4MHz(BW/)
Channel 19193
1 RB/RB #0
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -42 .27 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 11.033653846 kHz
30 Offget 7.9 dB
L o [ 2 |
1 PK]
an:: [ I
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
140
WMWM LRI S L AT L
[—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 14.NOV.2011 11:11:42

Report No:
SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission
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\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -38.62 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 150.000000000 kHz
30 Offget 7.4 dB
. [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
N
— 40
—-50
—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 14.NOV.2011 11:10:14
Report No: Confidential Information of Huawei. No Page75, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 27.43 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.886185897 GHz
1
30 Offfet 7.9 dB
. [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
WNMMWWMWWWW
3DB
—-30
—-40
—-50
[—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 14.NOV.2011 11:07:20
Report No: Confidential Information of Huawei. No Page76, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

1 RB/RB #max

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -41.78 dBm

Ref 30 dBm Att 50 dB SWT 145 ms 10.807692308 kHz

30 Offget 7.4 dB

.o [ 2 |
[MAXH
—10
LVL
— 0
—-10

D1 -13 Bm

—-20

—-30

—-50 L T T 5 & A TEEEET

%Wﬁﬁw e\t gt/ te sl A pdateedsadi s gl

—-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 14.NOV.2011 11:12:13

Report No: Confidential Information of Huawei. No Page77, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920

Security Level: Public

£

30 dBm

*RBW 10 kHz
* VBW 30 kHz
SWT 300 ms

Att 50 dB

Marker 1

150.C

[T1 1]

-36.30 dBm

D)00000000 kHz

30 Offget 7.4 dB

—10

LVL

—-10

D1 -13 Bm

—-20

—-50

—-60

-70

Start 150 kHz

Date: 14.NOV.2011

11:09:44

2.985 MHz/

Stop 30 MHz

Report No:
SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission

Page78, Total136



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1
* VBW 3 MHz .99 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.886185897 GHz
30 Ofgl,et 7.4 dB
. [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
et HMMWM&MWMWM .
—-30
—-40
—-50
[—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 14.NOV.2011 11:07:45
Report No: Confidential Information of Huawei. No Page79, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission
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HUAWEI

\\!@ FCC Test Report of HUAWEI M920
FCC ID: QISM920

Security Level: Public

full RBs

Ve
Ref 30 dBm

*RBW 1 kHz
* VBW 10 kHz
50 dB

Att SWT 145 ms

Marker 1 [T1 ]

-41.59 dBm

10.807692308 kHz

30 Offget 7.4 dB

.o [ 2 |
[MAXH
—10
LVL
— 0
—-10
D1 -13 Bm
—-20
3DB
—-30

MMM

—-50

ST SN N N AN S, T 8P

—-60

-70

Start 9 kHz

Date: 14.NOV.2011

11:11:15

14.1 kHz/

Stop 150 kHz

Report No:
SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission

Page80, Total136



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920

Security Level: Public

£

Ref 30 dBm

*RBW 10 kHz Marker 1

* VBW 30 kHz
Att

50 dB SWT 300 ms

[T1 1]

-35.

71 dBm

197.836538462 kHz

30 Offget 7.4 dB

—10

LVL

—-10

D1 -13 Bm

—-20

—-60

-70

Start 150 kHz

Date: 14.NOV.2011 11:10:46

2.985 MHz/ Stop

30 MHz

Report No:
SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission

Page81, Total136



Huawel FCC ID: QISM920

\\!@ FCC Test Report of HUAWEI M920

Security Level: Public

*RBW 1 MHz Marker

* VBW 3 MHz

Ref 30 dBm Att 50 dB SWT 115 ms 1.886185897 GHz
30 Offlget 7.9 dB
v
L, [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
M N
gy e Rt st it TR
3DB
—-30
—-40
—-50
[—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 14.NOV.2011 11:06:44

Report No:
SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission

Page82, Total136



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
5MHz(BW/)
Channel 18625
1 RB/RB #0
// *RBW 1 kHz Marker 1 [T1
@ *VBW 10 kHz -40.71 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.451923077 kHz

30 Offget 7.4 dB

L, [ 2 |
1 PK|
oz c:: I I
LVL
—0
—-10

D1 -13 Bm

—-20

—-30

-40

—-60

=70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 14:56:21

Report No: Confidential Information of Huawei. No Page83, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission



\}!@ FCC Test Report of HUAWEI M920

HUAWEI

FCC ID: QISM920

Security Level: Public

£

Ref 30 dBm

*RBW 10 kHz
* VBW 30 kHz
Att 50 dB

Marker 1

SWT 300 ms 150.

[T1 1]

-37.92 dBm

000000000 kHz

30 Offget 7.4 dB

.o [ 2 |
[MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
|
y

[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 15:03:10
Report No: Confidential Information of Huawei. No Page84, Total136

SYBH(Z-RF)005112011-2002

Distribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.40 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.822179487 GHz
30 Offget 7.9 dB
L, [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
EM%WM@%WWW
3DB
—-30
—-40
—-50
—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 9.NOV.2011 15:06:31
Report No: Confidential Information of Huawei. No Page85, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

1 RB/RB #max

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -42.27 dBm

Ref 30 dBm Att 50 dB SWT 145 ms 9.677884615 kHz

30 Offget 7.4 dB

—10
LVL

—-10

D1 -13 Bm

—-20

—-30

-40

M bl A e st

—_50 L3 A3 € -

—-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 14:56:59

Report No: Confidential Information of Huawei. No Page86, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
HuAawel FCC ID: QISM920

Security Level: Public

® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz ~37.98 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 197.836538462 kHz

30 Offget 7.4 dB

.o [ 2 |
[MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30

—-60

-70

Start 150 kHz 2.985 MHz/

Date: 9.NOV.2011 15:03:54

Stop 30 MHz

Confidential Information of Huawei. No
Distribution without Permission

Report No:
SYBH(Z-RF)005112011-2002

Page87, Total136



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.81 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.854182692 GHz
30 Offyget 7.4 dB
. [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
—-40
—-50
[—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 9.NOV.2011 15:05:48
Report No: Confidential Information of Huawei. No Page88, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission
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4”_',‘ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
full RBs
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -40.06 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.451923077 kHz
30 Offget 7. dB
. [ 2|
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
1
—40
—-50
[—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 9.NOV.2011 14:54:59
Report No: Confidential Information of Huawei. No Page89, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -36.15 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 150.000000000 kHz
30 Offget 7.4 dB
. [ a |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
--30
[“40
%WMWWWWW
—-50
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 15:02:39
Report No: Confidential Information of Huawei. No Page90, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 21.77 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.854182692 GHz
30 Offget 7.4 dB
1
. [ 2
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
| T P N U R T AR e
3DB
—-30
—-40
—-50
[—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 9.NOV.2011 15:07:08
Report No: Confidential Information of Huawei. No Page91, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
HuAawel FCC ID: QISM920

Security Level: Public

1 RB/RB #0

Ref

30 dBm

5MHz(BW/)
Channel 18900

*RBW 1 kHz Marker

*VBW 10 kHz

Att 50 dB SWT 145 ms 9.2259615

1 [T1 ]

-40.88 dBm

38 kHz

-3 dB

—20

—10

LVL

—-10

D1 -13

—-20

—-30

-40

LA i LA JA

—-50

& Ara

&ﬁN

Y e

—-60

=70

Start

Date: 9.NOV

9 kHz

.2011 15:15:46

14.1 kHz/

Stop

150 kHz

Report No:

SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission

Page92, Total136



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920

Security Level: Public

Ref 30 dBm

*RBW 10 kHz
* VBW 30 kHz

Att 50 dB SWT 300 ms

Marker 1

30 dBm

150.000000000 kHz

30 Offget 7.4 dB

—10

LVL

—-10

D1 -13 Bm

—-20

—-50

—-60

-70

Start 150 kHz

Date: 9.NOV.2011 15:12:35

2.985 MHz/

30 MHz

Report No:
SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission

Page93, Total136



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 27.12 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.854182692 GHz
30 Ofﬂ:let 7.4 dB
. [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
M‘WWMWWWW
3DB
—-30
—-40
—-50
—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 9.NOV.2011 15:10:22
Report No: Confidential Information of Huawei. No Page94, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

1 RB/RB #max

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -41.59 dBm

Ref 30 dBm Att 50 dB SWT 145 ms 9.000000000 kHz

30 Offget 7.4 dB

.o [ 2 |
[MAXH
—10
LVL
— 0
—-10

D1 -13 Bm

—-20

—-30

MWWW«& sl it et e i i ste A

--50 N '

—-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 15:16:23

Report No: Confidential Information of Huawei. No Page95, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -35.95 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 150.000000000 kHz
30 Offget 7.4 dB
. [ 2
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
|
40
et e st i Bnui svdin
—-50
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 15:12:01
Report No: Confidential Information of Huawei. No Page96, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz
* VBW 3 MHz dBm
Ref 30 dBm Att 50 dB SWT 115 ms GHz
30 Ofﬁ‘, et 7.9 dB
[ 2 |

—10
LVL

—-10

D1 -13 Bm

—-30

—-40

—-50

—-60

-70

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 15:10:59

Report No: Confidential Information of Huawei. No Page97, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission
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4”_',‘ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
full RBs
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -42.27 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.000000000 kHz
30 Offget 7. dB
. [ a |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
il
Nl oo A Py A g s eyt o
[—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 9.NOV.2011 15:14:21
Report No: Confidential Information of Huawei. No Page98, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920

Security Level: Public

£

Ref 30 dBm

*RBW 10 kHz
* VBW 30 kHz

Att 50 dB SWT 300 ms

Marker 1

-37.38 dBm

150.000000000 kHz

30 Offget 7.4 dB

—10

LVL

—-10

D1 -13 Bm

—-20

—-60

-70

Start 150 kHz

Date: 9.NOV.2011 15:13:14

2.985 MHz/

30 MHz

Report No:
SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission

Page99, Total136



\}!@ FCC Test Report of HUAWEI M920

HUAWEI

FCC ID: QISM920

Security Level: Public

® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 22.17 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.854182692 GHz
30 Offget 7 dB
1
. [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
MMW{(MME*MN s Pl e S keSS .
—-30
—-40
—-50
[—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 9.NOV.2011 15:09:41
Report No: Confidential Information of Huawei. No Pagel00, Total136

SYBH(Z-RF)005112011-2002

Distribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
5MHz(BW/)
Channel 19175
1 RB/RB #0
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -41.14 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.451923077 kHz
30 Offget 7.4 dB
. [ 2|
1 PK]
L0 LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
1
v-40
MWM&MMM WNRUE I WYL
—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 9.NOV.2011 15:19:34
Report No: Confidential Information of Huawei. No Pagel01, Total136

SYBH(Z-RF)005112011-2002

Distribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -37.62 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 197.836538462 kHz
30 Offget 7.4 dB
. [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
|
=40
—-50
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 15:23:21
Report No: Confidential Information of Huawei. No Pagel02, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 25.26 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.886185897 GHz
30 Off‘%et 7.9 dB
L, [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
kol A A AR o s £
M%MWWWW .
—-30
—-40
—-50
[—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 9.NOV.2011 15:25:36
Report No: Confidential Information of Huawei. No Pagel03, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission



‘}!@ FCC Test Report of HUAWEI M920
Huawel FCC ID: QISM920 Security Level: Public

1 RB/RB #max

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -42.27 dBm

Ref 30 dBm Att 50 dB SWT 145 ms 18.942307692 kHz

30 Offget 7.4 dB

—10
LVL

—-10

D1 -13 Bm

—-20

—-30

iy o feof gt e el oA g

—-60

-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 15:18:55

Report No: Confidential Information of Huawei. No Pagel04, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission



FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -36.83 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 150.000000000 kHz
30 Offget 7.4 dB
. [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
|
40
—-50 w
[—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 15:23:58
Report No: Confidential Information of Huawei. No Pagel05, Total136

SYBH(Z-RF)005112011-2002

Distribution without Permission



\\!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 27.94 dBm
Ref 30 dBm Att 50 dB SWT 115 ms 1.886185897 GHz
30 offffet 7.4 aB
L, [ 2 |
MAXH
10
LVL
—0
--10
D1 -13 diBm
3DB
--30
——40
50
[—-60
-70
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Date: 9.NOV.2011 15:24:56

Report No: Confidential Information of Huawei. No Pagel06, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission



\\!@ FCC Test Report of HUAWEI M920

-

Huawel FCC ID: QISM920 Security Level: Public
full RBs
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -42.27 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.677884615 kHz
30 Offget 7.9 dB
. [ a |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
l740
W%Wwﬂ@www
[—-60
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 9.NOV.2011 15:20:19
Report No: Confidential Information of Huawei. No Pagel07, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission



\}!@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920 Security Level: Public
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -37.62 dBm
Ref 30 dBm Att 50 dB SWT 300 ms 150.000000000 kHz
30 Offget 7.4 dB
. [ 2 |
MAXH
—10
LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
|
=40
“J%MWWMMWMMMJWWWW
—-50
—-60
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 9.NOV.2011 15:22:39
Report No: Confidential Information of Huawei. No Pagel08, Total136

SYBH(Z-RF)005112011-2002  Distribution without Permission



Huawel FCC ID: QISM920

\\!@ FCC Test Report of HUAWEI M920

Security Level: Public

Ref 30 dBm

*RBW 1 MHz Marker
* VBW 3 MHz

Att 50 dB SWT 115 ms 1

.886185897 GH

30 Offget 7.4 dB

—10

LVL

—-10

D1 -13 Bm

—-20

—-30

—-40

—-50

—-60

-70

Start 30 MHz

Date: 9.NOV.2011 15:26:02

1.997 GHz/

Stop

20 GHz

Report No:
SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission

Pagel09, Total136



\\!@ FCC Test Report of HUAWEI M920

-
Huawel FCC ID: QISM920 Security Level: Public
10MHz(BWY/)
Channel 18650
1 RB/RB #0
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -41.32 dBm
Ref 30 dBm Att 50 dB SWT 145 ms 9.000000000 kHz
30 Offget 7.9 dB
L, | 2 |
1 PK]
Lo LVL
—0
—-10
D1 -13 Bm
—-20
3DB
—-30
|
-40
st s g e el e
—-60
-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 9.NOV.2011 15:37:36

Report No: Confidential Information of Huawei. No Pagel10, Total136
SYBH(Z-RF)005112011-2002  Distribution without Permission



\}!@ FCC Test Report of HUAWEI M920

HUAWEI

FCC ID: QISM920

Security Level: Public

£

Ref 30 dBm

*RBW 10 kHz
* VBW 30 kHz

Att 50 dB SWT 300 ms

Marker 1

150.C

[T1 1]

-37.92 dBm

D)00000000 kHz

30 Offget 7.4 dB

—10

LVL

—-10

D1 -13 Bm

—-20

—-30

—-50

—-60

-70

Start 150 kHz

Date: 9.NOV.2011 15:34:06

2.985 MHz/

Stop 30 MHz

Report No:
SYBH(Z-RF)005112011-2002

Confidential Information of Huawei. No
Distribution without Permission
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Appendix F

Radiated spurious emission

According to FCC Part 2.1053& Part 24 Subpart E
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LTE BAND 2 (1.4MHz)

NOTEL: QPSK output power higher than 16QAM, so only test the QPSK mode.
NOTE2: All relevant operation modes have been tested, and the worst case data is included in
this report.
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Appendix G

Frequency Stability
According to FCC Part 2.1055& Part 24.235
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\g@ FCC Test Report of HUAWEI M920
FCC ID: QISM920

HUAWEI

Security Level: Public

Frequency Error vs. Temperature:

NOTE: All relevant operation modes have been tested, and the worst case data is included in

this report.
Test Mode RF | Volt. Temp. | Freg. Freq. vs. Freq. vs. Limit Verdict
Ch. Error rated 20 °C [ppm]
[HZ] [ppm] [ppm]
™ 1 M | 100% | -30 °C 12 0.0064 +2.5 Pass
-20 °C -10 -0.0053 +2.5 Pass
-10 °C -9 -0.0048 +2.5 Pass
0°C 7 0.0037 +2.5 Pass
10 °C -18 -0.0096 +2.5 Pass
20 °C -16 -0.0085 +2.5 Pass
30 °C 19 0.0101 +2.5 Pass
40 °C -18 -0.0096 +2.5 Pass
50 °C -12 -0.0064 +2.5 Pass
™ 3 M | 100% | -30 °C 11 0.0059 +2.5 Pass
-20 °C 14 0.0074 +2.5 Pass
-10 °C -10 -0.0053 +2.5 Pass
0°C -16 -0.0085 +2.5 Pass
10 °C 18 0.0096 +2.5 Pass
20 °C -10 -0.0053 +2.5 Pass
30 °C 9 0.0048 +2.5 Pass
40 °C -15 -0.0080 +2.5 Pass
50 °C -14 -0.0074 +2.5 Pass
Subtype 0 M | 100% | -30 °C 8 0.0043 +2.5 Pass
-20 °C -10 -0.0053 +2.5 Pass
-10 °C -14 -0.0074 +2.5 Pass
0°C 15 0.0080 +2.5 Pass
10 °C 16 0.0085 +2.5 Pass
20 °C -16 -0.0085 +2.5 Pass
30 °C -11 -0.0059 +2.5 Pass
40 °C 7 0.0037 +2.5 Pass
50 °C -6 -0.0032 +2.5 Pass
Subtype 2 M | 100% | -30 °C 8 0.0043 +2.5 Pass
-20 °C 10 0.0053 +2.5 Pass
-10 °C -15 -0.0080 +2.5 Pass
0°C -12 -0.0064 +2.5 Pass
10 °C 14 0.0074 2.5 Pass
20 °C 18 0.0096 +2.5 Pass
30 °C -17 -0.0090 +2.5 Pass
40 °C -7 -0.0037 +2.5 Pass
50 °C 13 0.0069 +2.5 Pass
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\g@ FCC Test Report of HUAWEI M920

Huawel FCC ID: QISM920

Security Level: Public

Test Mode RF | Volt. Temp. | Freg. Freq. vs. Freq. vs. Limit Verdict
Ch. Error rated 20 °C [ppm]
[HZ] [pPmM] [pPmM]

™ 4(1.4M) M | 100% | -30°C -8 -0.0043 +2.5 Pass
-20 °C -13 -0.0069 +2.5 Pass
-10 °C 15 0.0080 +2.5 Pass
0°C 16 0.0085 +2.5 Pass
10 °C -12 -0.0064 +2.5 Pass
20°C -10 -0.0053 +2.5 Pass
30°C 14 0.0074 +2.5 Pass
40 °C -7 -0.0037 +2.5 Pass
50 °C -10 -0.0053 +2.5 Pass
T™ 4(3M) M | 100% | -30°C 8 0.0043 +2.5 Pass
-20 °C 9 0.0048 +2.5 Pass
-10 °C -7 -0.0037 +2.5 Pass
0°C -18 -0.0096 +2.5 Pass
10 °C 13 0.0069 +2.5 Pass
20 °C -14 -0.0074 +2.5 Pass
30 °C 11 0.0059 +2.5 Pass
40 °C -9 -0.0048 +2.5 Pass
50 °C -7 -0.0037 +2.5 Pass
T™ 4(5M) M | 100% | -30°C 6 0.0032 +2.5 Pass
-20 °C -15 -0.0080 +2.5 Pass
-10 °C 16 0.0085 +2.5 Pass
0°C -18 -0.0096 +2.5 Pass
10 °C 14 0.0074 +2.5 Pass
20 °C 12 0.0064 +2.5 Pass
30 °C 10 0.0053 +2.5 Pass
40 °C -8 -0.0043 +2.5 Pass
50 °C -10 -0.0053 +2.5 Pass
T™ 4(10M) M | 100% | -30°C 9 0.0048 +2.5 Pass
-20 °C -15 -0.0080 +2.5 Pass
-10 °C 18 0.0096 +2.5 Pass
0°C -19 -0.0101 +2.5 Pass
10 °C -14 -0.0074 +2.5 Pass
20 °C -11 -0.0059 +2.5 Pass
30 °C 13 0.0069 +2.5 Pass
40 °C -9 -0.0048 +2.5 Pass
50 °C 15 0.0080 +2.5 Pass
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\}!@ FCC Test Report of HUAWEI M920

HUAWEI

FCC ID: QISM920

Security Level: Public

Frequency Error vs. Voltage:

Test Mode | RF | Temp. | Volt. Freq. Freq. vs. Freq. vs. Limit Verdict
Ch. Error rated 20 °C [ppm]
[HZ] [ppm] [ppm]
™ 1 M | 20°C VL 20 0.0106 +2.5 Pass
VN -17 -0.0090 +2.5 Pass
VH 9 0.0048 +2.5 Pass
™ 3 M | 20°C VL -14 -0.0074 +2.5 Pass
VN -11 -0.0059 +2.5 Pass
VH 10 0.0053 +2.5 Pass
Subtype 0 M | 20°C VL -11 -0.0059 +2.5 Pass
VN 12 0.0064 +2.5 Pass
VH -14 -0.0074 +2.5 Pass
Subtype 2 M | 20°C VL 15 0.0080 +2.5 Pass
VN -18 -0.0096 +2.5 Pass
VH -15 -0.0080 +2.5 Pass
T™M4(1.4M) | M | 20°C VL 14 0.0074 +2.5 Pass
VN -13 -0.0069 +2.5 Pass
VH 18 0.0096 +2.5 Pass
TM4(3M) M | 20°C VL 14 0.0074 +2.5 Pass
VN -16 -0.0085 +2.5 Pass
VH -10 -0.0053 +2.5 Pass
TM4(5M) M | 20°C VL -9 -0.0048 +2.5 Pass
VN 11 0.0059 +2.5 Pass
VH -15 -0.0080 +2.5 Pass
TM4(10M) | M | 20°C VL 18 0.0096 +2.5 Pass
VN -13 -0.0069 +2.5 Pass
VH -12 -0.0064 +2.5 Pass
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